Serving all of Florida!

LOGO 1 crop

Our experienced professionals are always here to assist you with all of your aggregate processing requirements.

 

     863-937-8859

Our manufacturer's parts ordering information

Below is a listing of items and part numbers for the products we stock at KastRock Services LLC.

We represent the very best quality equipment lines that our customers depend on to keep them producing at a low cost per ton.

Manufacturer's Part Number & Description

CTA-Icon manufactures-parts manufactures-parts2

00-745-040-0010  Nut for Draw Bolt, 5/8 NC

00-75A-048-0000  Nut, Hex - 3/4 Grade 8

00119-A05  Bolt, Carriage for Draw Bolt, 5/8 x 4-1/2

234  Washer 1

00524-C  Coil Spring

613  Toggle Plate, 16

925  Spring, Coil (for Jaws)

01-360-000-0002   Rubber Spring (Marshmallow)

01-372-206-2000   Spring for Belt Tensioner (2-3/8 x 5/16 x 6)

01-372-412-8002   Spring

01330-A08   Roll, 6-1/2 w/Bearing

01330-A10-X  11 Roll w/Bearing

01330-B36-20 - Roll Assy

03-126-147-0060   Impulse Side Hub

03-132-269-0020   Oil Seal for Drive Shaft on Screen Gear/Brg Assy

03-132-270-0010   Wear Sleeve

03-138-147-0000   Impulse Hub

03-162-000-3940   Tension Band

03-170-000-0320   Snubber Rubber

03-170-000-0520   Retraining Strap

03-170-000-0970   Channel Rubber, 3/8

03108-001-70-86   Gear Set (93 Tooth)

03108-300-06   Gear Set

03144-004-78   Washer, Alignment for Clamp Bar

03645-001-22   Tension Rod

03645-001-27   Bolt

04040-100-48   Adjusting & Guide Nut

04040-100-49   Rod, Adjusting for 4040 Breaker Plate

04040-100-50   Adjusting Nut

04040-100-51   Washer for Adjusting Rod Pin

04040-100-53   Adjusting Rod Retaining Pin

04040-110-09   Liner, Top Feed

04040-110-10   Discharge Liner (Front/Back)

04040-110-15   Rotor Liner, Front

04040-110-28   Liner, Top Feed - Front

04040-110-29   Liner, Bottom Feed

04040-130-02   Wedge LH/RH(Rotor Bar Bracket)4040

04040-130-03   Blow Bar, (Blow Bars), Retaining Plate-4040

04040-130-10   Retaining Ring for Bearing, 4040

04040-130-12   Seal, Outer Cover-Stationary on 4040

04040-130-13   Seal, Inner Cover-Lock Screw(Rotating)4040

04040-130-14   Inner Cover Seal-Shrink Fit(Rotating)4040

04040-130-16   Spacer Ring for Bearing on 4040

04040-130-17   Impeller Bar For 4040

04136-361-06   Shim - Yellow

04136-361-07   Shim - Clear

04136-361-08   Shim - Blue

04404-035   Coil Spring, Upper for 4340

04405-007   Cushion

04405-032   Cover Sleeve on 4340

04405-076   Clamp Nut, 1-1/2 for Impeller Bar-3633

04407-071   Cover, Labyrinth-Outer for 4340  

04407-072   Cover, Labyrinth-Inner for 4340  

04431-147   Lime Tip for Hammermill  

04431-162   Impact Tip - Rock  

04431-501   Tip, Lime  

04431-534   Arm, Short (04431-663/535 Impact Tip)  

04431-663   Impact Tip for Model 50  

04431-704 X250   Blow Bar for CR 5064, Blow Bars, Chrome  

04431-704-09 B403 WRI  Blow Bar for CR 5048, Blow Bars, Martensitic Steel w/Ceramic  

04431-731   Cup Bolt for Snubber Rubber & All Thread  

04431-743   Liner on VSI-2100 (New # 04431-743-05)  

04431-840   Feed Plate on Canica  

04431-870   Table Liner on Canica  

04431-873   Impeller Shoe, Flat - Canica  

07008-157   Bolt, 1 NC x 6  

07008-172   Bolt  

07012-029   Nut, Hex - 5/8 Cone - 4040 Wedge  

07012-034   Nut 1-1/4  

07012-056   Nut, 1-1/4 Standard Hex NF for 3633/4340 Wedge  

07014-003   Lock Washer, 3/8 Standard  

07014-007   Lock Washer, 5/8  

07014-013   Lock Washer, 1-1/4 Standard Spring  

07014-015   Lock Washer, 1-1/2 Spring  

07014-018   Washer, Flat - 3/8  

07014-022   Washer, 5/8 Flat on 4040 Wedge  

07014-025   Flat Washer, 1  

07014-042   Lock Washer, 2 Hardened Flat for 4340 Impeller Bar  

07030-026   Lock Nut for Bearing on 4040  

07030-028   Lock Nut, Bearing  

07030-030   Lock Nut, Side Bearing  

07031-049   Roller Bearing-Straight Bore  

07031-079   Roller Bearing  

07032-003   Roller Bearing - Tapered  

07032-017   Roller Bearing on 4040 - Tapered  

07032-019   Roller Bearing - Tapered  

07032-038   Bearing - Tapered  

07032-071   Bearing - Tapered, 4340  

07033-025   Lock Washer, Bearing on 3633  

07033-026   Lock Washer for Bearing on 4040  

07033-028   Lock Washer  

07033-030   Lock Washer, Side Bearing  

07035-017   Adapter Sleeve for Bearing on 4040  

07048-042   Shim -Yellow  

07048-043   Shim - Clear  

07048-044   Shim - Blue  

07052-008   Breather/Air Vent 3/4 & 1/4 Pipe  

07060-008   Oil Sight Gauge  

07072-101   Carriage Bolt  

07097-019   Washer, 1-1/4  

07131-113   SetScrew, 5/8 x 3/4 Socket Cup Point NC  

07131-150   LockScrew, 5/8 x 5/16 Socket Cup Point NC  

07166-002   Stub Shaft (Pin), End  

07166-004   Ball Bearing (Order in Multiples of 5 each)  

07166-020   Stub Shaft (Pin), Center  

07193-101   Wedge/Key Bolt, 5/8 x 4-5/8  

07193-150   Key  

07210-002   Key on 4340 Driver Shaft-7/8 x 7/8 x 2-1/8  

07221-024   Ring, Stabilizing (Used in Fixed Side Only) 4340  

07383-100   CapScrew, 5/8 x 1-1/2  

07383-102   Bolt, 5/8 x 2 - 4040 Retaining Plate/ Wedge  

07383-132   Bolt, 7/8 x 2  

07383-133   Bolt, 7/8 x 2-1/4 #5  

07383-136   Bolt, #5 (7/8 x 3)  

07383-188   Bolt, 1-1/4 x 6 UNC  

07383-245   Bolt, 5/8 x 6 for 4040 Wedge

07386-010   LockNut, 1 Hex NC - Elastic Stop

07386-053   Lock Nut - Hex, 1-1/4 on Impeller Wedge Lock

07399-010   Bolt, 1-1/2 x 9-1/2 NC

07400-096   Key, Gib Head on 4340 for Breaker Sheave

07400-125   Key, Gib Head-3633 Breaker Sheave

07465-003   Washer, Flat - 3/4 Hardened

07465-004   Washer, 7/8 Flat

07465-007   Washer, 1-1/4 on Impeller Wedge Lock System

08003-W04   Liner, Bottom Right & Left on 3020

08003-W07   Tie Bolt

08003-W12   Liner, Lower Feed End-Right on 3020

08003-W13   Liner, Lower Feed End-Left on 3020

08003-W14   Liner, Upper Feed End-Right on 3020

08003-W15   Liner, Upper Feed End-Left on 3020

08003-W17   Liner, Upper Discharge End-Left on 3020

08003-W18   Liner, Upper Guide-Right on 3020

08003-W19   Liner, Upper Guide-Left on 3020

08003-W20   Liner, Lower Guide-Right on 3020

08003-W21   Liner, Lower Guide-Left on 3020

08003-W25   Cover Sleeve

08003-W29   Door Liner

08003-Y22   Cover Sleeve for 3633

08004-150-72   Sleeve

08004-N08   Flinger, Labyrinth - Inner for 4340

08004-N09   Flinger, Labyrinth - Outer for 4340

08004-W26   Inspection Door Liner-4340

08005-B07   Nut, 2 for Impeller Bar on 4340

08005-B08   Wedge, Right Hand on Impeller Assy

08005-B09   Wedge, Left Hand on Impeller Assy

08047-A06   Coil Spring

08047-A07   Coil Spring

08048-015-02   Housing/Cartridge, Gear Side

08048-015-03   Housing/Cartridge, Drive Side

08048-A06   Brg Cartridge (Housing)-Gear End on Feeder

08048-A07-01   Brg Cartridge (Housing)-Drive End for Feeder

08048-A08   Retainer, Bearing Race-Inner for Feeder

08048-A09-01   Retainer (End Cap), Bearing Race-Outer for Feeder

08048-A11-01   Retainer, Bearing & Seal

08048-A12   Spacer for Feeder

08100-W01   Grate (Uses 2 ea of 08100-W02 Stud)

08100-W02   Stud for 08100-W01 Grate

08100-Y03   Wedge Bolt (32) for 3633

08101-C01   Impeller Bar on 4340

08101-C02   Wedge Bolt (1-1/4 x 39)Threaded on Ends

08W30-C   Pulley, Wing-Tail (8 x 30)

09300-543   Shear Washer

09400-287   O-Ring for Feeder Impeller Bearing

1-3/8 X 7  Hex Head Bolt

10/25/5216  0MV630 Motor

100-1046  Lock Plate

100-1047  Blow Bar Lock

1036  Gasket-Housing Cap

105-9   Edge Liner on Canica

11.0522.40   Temperature Switch-Cobra 1000 Fluid Coupling

1124  Sleeve, Bearing

1125  Sleeve, Bearing / Non-Drive Side

1126  Bearing Sleeve, Drive-Side (Lock-Up)

1127  Bearing Sleeve, Non-Drive Side (Non-LockUp)

1130  Bearing Sleeve, Drive Side (Lock Up)

1131  Bearing Sleeve, Non-Drive Side (Non-LockUp)

1134  Sleeve-Bearing, Drive Side (Lock Up/Finished)

1135  Bearing Sleeve Non-Drive Side (No Lock/Finished)

1153-FP04   Brg Hsg, 7/8 Holes w/Gauge & Cap

1205  Anvil-Vaulted w/o Shims Model 80 VSI  

123260  Rubber Strip (437) in 100' Length  

1246  Black Monster Spring  

1250-10-030-C-MOD   Blow Bar Locking Rod on Champ 100 (Threaded)  

1250-10-079-D-08  Locking Plate,Blow Bar (LH/RH)w/Hdwr  

1250-10-079-D-08-MOD   Blow Bar Locking Plate*SEE 1250-10-079-D-08  

1250-10-079-D-MOD   Shield w/Hard Facing (RC-10 CH) RH/LH  

1250.01.01-04 B403 WRI   Blow Bar, MS w/Ceramic-Extended  

1253.06.02-01  Pin/Washer/Cotter  

1261.01.01-03 B403 WRI   Martensitic Steel w/Ceramic Blow Bar, RC-10  

1261.01.03-01  Locking/Holding Plate w/Hdwr, Pos. #9  

1262-01-085-D #2  Socket Head CapScrew  

1262-10-085-D #3  Wedge for HS-21, New Style FCS  

1262-10-085-D #6  Lock Bar for HS-21, New Style FCS  

1262-12-087-C REV #1   Blow Bar, Center HS-21, X250  

1262-12-088-C REV #1   Blow Bar, End HS-21, X250  

1277.01.01-03 B403 WRI   Blow Bar, MS w/Ceramic RC-14  

1277.01.03-02  Blow Bar Locking Plate, Pos. 9 (#101) on RC-14  

1277.05.07-03  Spindle, 2nd Stage RC-14 (Adjusting Rod)  

1295.01.01-04 X250 WRI   Hi-Chrome With Ceramic Blow Bar (HS-21 Middle Bar)

1295.03.04-01  Labyrinth Ring - Inner  

1295.03.05-01  Bearing Cap - Fixed  

1295.03.05-01-FLOATING   Bearing Cap - Floating  

1295.03.06-01  Labyrinth Ring - Outer  

1295.05.05-01  Pin/Washer/Cotter Set for Spindle (Adj. Rod)  

140013  Rotor Feed Plate, 17 Canica 105  

140464-B2   Syntron Feeder Drive Spring  

141  Socket  

1463  12 Urethane Spray Flange (Seal)  

1479  O-Ring  

1480  O-Ring for O-330/332 Mechanism  

150073  Bolt, 3/4 x 2 HHCS GR8 for #8509 EdgeLiner  

154  Spring Socket  

155  Washer - Spring 3/4 (VS-527)  

1613  Tension Spring (Old # 274)  

1626-FP04   Brg Hsg, 7/8 Holes w/Gauge & Cap Holes  

1627  Bearing Sleeve - Drive Side  

1628  Bearing Sleeve - Non-Drive Side  

1649-P002   Premium White/Gold Spring - 16  

1655  Timing Gear Belt Sheave w/Flange  

1656  Timing Gear Belt Sheave w/o Flange  

1689  Gear Timing Belt, 3 Wide 126 x 300  

1701  Bearing, 22320  

1706  Bearing - 22326 Standard  

1707  Bearing - 22326 EPVB  

1708  Bearing - 22330 Standard  

1710  Bearing - 22332 EPVB  

1712  Bearing - EPVB 23332  

1944        Tension Rail

195  3/4 - 10 LockNut w/Pin  

2005  Rubber Spring Mount Assemblies  

2498  7/8 x 5 Hex Head - Grade 8 Bolt  

2584  7/8 Hardened Flat Washer  

2590  Lock Washer, 7/16  

2593  3/4 Lock Washer-Split  

297  Dirt Flinger 324 & 326 Mech. Finished  

304  Tension Bolt, 3/4-10 x 9 Grade 5  

338  Tension Bolt - 3/4 x 6 Grade-5  

3982  Snubber Assy  

41218-041-08   Shaft, 1-15/16 x 41-1/2 Long CRS  

429  Flinger - Bronze Oil for 326 Mech. (Finished)  

45090-002-96-01   Seal Kit  

45090-524-28   Cylinder Piston  

45090-526-42   Seal Kit  

45090-526-49   Seal Kit  

45201-015   Oil Seal

45210-001-19   Seal (Taconite) on Bearing for 4040

45210-002-01   Wear Sleeve

45240-125-02   O-Ring

45240-125-04   O-Ring

455  Spindle Bushing on Snubber Assy

45890-252-32   CapScrew, 2 x 10-Impeller Bar

45890-255-44   Spherical Washer, 5/8

45890-255-52   Washer, 1 Hardened

46225-502-70   Counter

464-53-031   Humboldt 1 Pc. Blow Bar

487  Swivel Washer for Clamp Plate Tensioner

527  Flinger, Oil for 324 Mech.

534  Tension/Wedge Bolt, 3/4 x 4-1/2 Slotted

548  Tension/Wedge Bolt, 3/4 x 7-1/8

554  Spring, Rubber Tension for Wedge Type System

555  Wedge, Tension

5938FILT  Filter (Kraft) on Bohringer

640  Gasket

682  Isolation Rubber

687  Spring Seat, 17 Degree

721  Fastener Washer

748  Gasket, Housing Cap UF-324 Mech.

758  Housing Cap, Lock-Up

760  Housing Cap Gasket

771-P002  Spring, Premium Neon Green

776  Housing Cap for 330 Mech. (Finished)

778  Dirt Flinger

779  Brass Oil Flinger for 330 Mech.

842100  Spray Nozzle 3/4 (3054 or 6) 10 gpm

842250  Spray Nozzle 3/4 (3057) WFM-250-65 (25 GPM)

8509  Edge Liner for Canica Model 80 VSI

851  Gasket, Housing Cap for 330/332 Mech.

8511  32 4 Shoe Cast Table Liner for Model 80 VSI

8512  Feed Plate for Canica Model 80 VSI

8786  Rotor Shoe - Hammermill, R.H.

8787  Rotor Shoe - Hammermill, L.H.

912  Flinger - Brass Oil, 332 Mech.

913  Housing Cap

952-FP04  Brg Hsg, 7/8 Holes w/Gauge & Cap

953-FP05  Brg Hsg 7/8 Holes w/Cap Holes

A0.5X1213001219AH30300   WS-85, Center, AP 0.5x12, PARA 300 Panel 4'

A0.5X121300610AH30CM   WS-85,Center,AP 0.5 x 12,Chamfered Panel (1'x2')

A02377  Flight Shoe,R.H. Ni-Hard w/Hdwr for 36 Screw

A04636  Shoe, Ni-Hard R.H. w/Hdwr for 44,  

A04671  Shoe, Ni-Hard L.H. w/Hdwr for 44,  

A07843  R.H. Flight Shoe Ni-Hard w/Hdwr for 30

A08285  Outboard Bearing Assembly

A08286  Outboard Bearing Assembly

A18484  Auxilliary Discharge Chute on 44 DBL Screw

A2.613001219A30   WS-85, Center, AP 2.6 Panel

A2.6A3101219A30   Panel, WS-85, Fullside, AP 2.6

A25232  Stuffing Box

A27742  Ni-Hard Wear Shoe for 48 R.H. w/Hdwr

A30602  Pillow Block Tail Bearing Assembly

A31040  Pillow Block Bearing Assembly

A31268  Ni-Hard Wear Shoe for 48 LH w/Hdwr

A5.8X24.412951219BD40HD  WS-85, Center, AP 5.8 x 24.4 HD Panel

A5.8X24.4A3301219BD40HD  WS-85, Full Side, AP 5.8 x 24.4 HD Panel

A5.8X24A3301219BD40   WS-85, Full Side, AP 5.8 x 24.4 Panel

A8.113001219A30WD   Panel, WS-85, Center, AP 8.1, w/Dam

A8.1A1551219A30WD   Panel, WS-85, Half Side, AP 8.1, w/Dam

A8.1A3051219A30WD   Panel, WS-85, Full Side, AP 8.1, w/Dam

AC-CED-240 X250   4040 Blow Bar - Chrome

AC-EX-11 B403 WRI   Martensitic steel w  

AC-STM-06 B403 WRI  Stedman Blowbar, Martensitic Steel w/Ceramic  

B02415  Brg Hsg w/Hdwr for 36 Screw  

B03552  Stub Shaft, Bearing End w/Hdwr  

B03556  Stub Shaft, Bearing End w/Hdwr  

B06123  Stub Shaft with Hardware  

B06126  Bearing End Stub Shaft w/Hdwr  

B06127  Mounting Ring w/Hdwr  

B06128  Bearing Housing w/Hardware  

B06129  Bearing Housing w/Hdwr  

B06560  Driving Member w/Hdwr for 32 or 36 Screw  

B06650  Gasket (Set of 4)  

B07332  Drive Member Assembled w/Hdwr  

B08237  Valve Seat, Ni-Hard - 6  

B08240  Gasket - 6  

B08241  Valve Guide - 6 Ni-Hard  

B08335  Paddle w/Cotter Pin-All Stations Except Last  

B08399  Hydrotex Brg Housing w/Hdwr  

B08400  Hydrotex Bearing Protector  

B08401  Valve Seal - 8  

B08402  Valve Guide - 8 Ni-Hard  

B08403  Valve Seat, Ni-Hard - 8  

B08404  Gasket - 8  

B08647  Paddle, Spiral for Fines (Last Station)  

B08827  Spout, Discharge w/Hdwr-R.H. Ni-Hard  

B08828  Spout, Discharge w/Hdwr-L.H. Ni-Hard  

B08829  Spout, Discharge w/Hdwr-Center/Straight Ni-Hard  

B09571  Stub Shaft, Bearing End w/Hdwr for 46  

B09575  Bearing Housing w/Hdwr for 46  

B09601  Mounting Ring w/Hdwr for 46  

B09664  Driving Member Assy w/Hdwr  

B12827  Cylinder Head for B12828  

B12828  Hydraulic Cylinder  

B12830  Hyd. Cyl. w/Solenoid Valve Assy.  

B12832  Sensing Unit Assembly  

B12834  Brg Hsg for Sensing Unit Assembly  

B12836  Mercury Switch Plate for Sensing Unit Assembly  

B13821  Hydraulic Cylinder  

B17185  Adaptor Plate  

B17200  Packing Gland  

B17201  Bearing Protecting Ring w/Hdwr  

B17795  Spider w/Hardware  

B17933  Spider w/Hdwr - 30 & 36  

B18016  Spider w/Hardware  

B18033  Spider w/Hdwr for 32 or 36 Screw  

B18034  Spider w/Hardware  

B20822  Stub Shaft w/Hdwr-Hydrotex Brg  

B21819  Stub Shaft w/Hdwr for 38  

BN.04.10-02  Coil Spring (BR00700)  

BN.04.10-03  Coil/Cylindrical Spring  

BR-1003-MW   RC-10 Blow Bar,Ext'd 1 Side-Mart. w/Ceramic  

BR-1004-MW   RC-10 Blow Bar, MS w/Ceramic, Ext. 2 Sides  

BR-1421-HW   HS14/21 Blow Bar-End, Hi-Chrome w/Ceramic  

BR-FR21-HW   HS-21 Blow Bar-Center, Hi-Chrome w/Ceramic  

CC2H   Coupling 2 for Thomas Conveyor(CC4H)  

CR-0404-MS   Martensitic Steel  

D00893  Bearing Protector  

D00962  U-Bolt Assembly for 30 & 36 Screw w/Hdwr.  

D01223  Hydrotex Bearing for 38

D01224  Hydrotex Bearing for 30  

D01323  Bearing Protector  

D01645  Valve Disc/Plate  

D01691  Gasket for Hydrotex Bearing Housing(38

D01693  Gasket, Hydrotex Brg Hsg Cap  

D016CF038XT30  16 x 38 Drum Pulley

D01721  Gasket  

D01801  Pressure Gauge-Hydrotex Brg Assy  

D03426  Spring  

D03442  Oil Filter/Strainer  

D03447  Relief Valve w/Cartridge  

D03613  Valve Disc/Plate-8(Actual 1/4 Dia.x 7 O.D.)  

D04159  Cylinder Rod End (Block)  

D04160  Spindle  

D04161  Bearing Holder  

D04176  Hydrotex Brg Hsg w/Hdwr  

D04181  Motor for Sensing Unit Assembly  

D04182  Ball Bearing for Sensing Unit Assembly  

D04183  Snap Ring for Sensing Unit Assembly Bearing  

D04184  Drive Pin  

D04185  Adjusting Yoke End  

D04186  Yoke Pin Assembly w/Cotter(D18600)  

D04281  Mercury Switch for Sensing Unit Assy  

D04509  Sealing Sleeve  

D05029  Gasket for Inspection Cover  

D05030  Gasket  

D05183  Cap w/Hdwr for Hydrotex Brg Hsg  

D06314  Coil - * OLD STYLE *  

D06828  Wear Sleeve, S.S.  

D08120  Gasket for D34000 Pump  

D08563  Spanner Wrench Nut ( Old Style )  

D09023  Breather Cap for Gear Reducer  

D09067  Key  

D09090  Tub Gasket  

D09099  Key (1 sqr. x 7-1/2)  

D09109  Gasket  

D09115  Clamp Plate  

D09116  Seal  

D09350  Retaining Ring (Split-2 Piece)  

D09351  Retaining Ring (Split - 2 Piece)  

D09388  CapScrew, Hex Head 3/4 x 1-3/4 - Grade 5 NF  

D09390  CapScrew, 3/4x2-1/2 Hex Head-Gr 5 NF  

D09394  Seal  

D09555  Mounting Plate with Bolts for 38  

D09575  Gasket  

D09696  Pressure Gauge for Hydraulic Power Unit  

D09876  Slinger  

D10286  Bearing for Gear Reducer  

D10652  Paddle Rod, 7'  

D10706  Retaining Ring (Split) for Coupling  

D10771  Key for B07332 Coupling  

D11034  Teflon Bushing For Sensing Unit  

D11091  Piston for B12828 Cylinder

D11092  Piston Rod for B12828 Cylinder

D11093  Cylinder Tube for B12828  

D11149  Piston Washer for B12828 Cylinder  

D11200  Paddle Rod, 6'  

D11201  Valve Rod 6' 2-1/2 w/5 Nuts  

D11581  Paddle Rod Guard  

D11648  Lamp ( Minimum Order of 10 from Factory )  

D11831  Green Lens  

D11832  Red Lens  

D11833  Amber Lens  

D11877  Clamp Plate w/Hardware  

D12172  Valve Seal - 6 Black Rubber  

D12268  Wedge  

D12269  Stud  

D12417  Hydrotex Bearing  

D12438  Gasket  

D12439  Gasket

D12485  Gasket

D12782  Seal

D12786  Gasket

D12826  Connecting Bracket for Discharge Pipes on Tank

D12896  Bearing

D12899  Bearing Sleeve Assembly (3 Pc)

D12925  Bearing for 36

D12926  Bearing Sleeve Assy (3 Pc w/Nut & LW)

D13050  Fuse Holder

D13052  Fuse, 15 Amp

D13516  Fuse, 2 Amp

D13588  Shim - .005 Thick

D13589  Shim - .007 Thick

D13590  Shim - .020 Thick

D13591  Shim - .005 Thick

D13592  Shim - .007 Thick

D13593  Shim - .020 Thick

D13597  Shim - .005 Thick

D13598  Shim - .007 Thick

D13599  Shim - .020 Thick

D13600  Shim - .005 Thick

D13601  Shim - .007 Thick

D13602  Shim - .020 Thick

D13618  Shim - .005 Thick

D13619  Shim - .007 Thick

D13620  Shim - .020 Thick

D13621  Shim - .005 Thick

D13622  Shim - .007 Thick

D13623  Shim - .020 Thick

D13652  Spacer

D14392  Slinger

D14393  Wear Sleeve, Stainless Steel

D14445  Clamp Plate w/Hdwr for 46,  

D14446  Bearing Housing Gasket

D14447  Mounting Tub Gasket

D14448  Clamp Plate Gasket

D14450  Bearing

D14451  Bearing Sleeve Assembly (3 Piece)

D16658  Coupling (Consists of: 1 Sleeve & 2 Flanges)

D18526  Tube End, Reducer

D18540  Male Connector for B12828 Cylinder (2 Required)

D18559  Lock Washer, 1/4,  

D18578  Lock Washer, 3/4,  

D18588  SetScrew (5/16- 18NC x 1/4 Long) on Sensor

D18601  Nut, Hex, 3/4 - 10 NC Gr.2

D18660  Nut, Hex 5/8,  

D18661  Lock Washer, 5/8,  

D18678  Hex Nut, 7/8,  

D18679  Lock Washer, 7/8,  

D18683  Lock Washer, 1

D18684  Plow Bolt, 3/4 x 3-1/2

D18685  Bolt, Carriage 5/8 NC x 3

D18686  CapScrew, 5/8 NC x 2

D18688  Hex Bolt, 3/4-10NC x 2,  

D18706  Carriage Bolt, 5/8 NC x 2-1/2

D18718  Bolt, Hex Socket Head 3/4 - 10NC x 2-3/4

D18722  Carriage (Plow) Bolt, 3,4NC x 2-1/2

D19318  Fuse Holder

D19588  Fitting on Pressure Gauge (D01801)

D20627  Paddle Rod 7' 2-3/4

D20628  Paddle Rod Guard for 48' x 12' Tank

D20964  Nut W/Ferrule 1/2,  

D21193  Nut, Hex 3/4 - 10 NC HSS

D21548  Bolt, Hex Socket Head 1 8 NC x 3-1/4  

D21620  Fundamental Timer Assembly  

D21621  Motor for D21620 Timer  

D21970  Mercury Switch & Pivot Assembly for Sensing Unit  

D21984  Cylinder Base for B12828  

D22005  Spindle for Sensing Unit Assembly  

D22008  Mercury Switch Arm-Sensing Unit Assy  

D22730  Oil Filter with Filter Element(D22731)  

D22731  Filter Element for D22730 Oil Filter  

D22833  Silver Spring-All Stations, Except First 3  

D22834  Cotter Pin, 3/32 x 1/2 Long for Sensing Unit  

D22867  Plug  

D24593  Seal Kit (3 O-Rings & Flange Seal on D37434)  

D25185  T Handle / Cage Puller  

D27896  Plow Bolt, 7/8 x 4  

D28874  1 Allen Nut  

D28950  Relay  

D28990  Spring, Blue - First 3 Stations  

D29716  Washer, 3/4 Hardened  

D29907  Hex Nut 1-8NC HSS  

D30777  Selector Switch/Dial Knob  

D30832  Wiper Ring  

D30877  S.S. Wear Sleeve  

D31570  Wear Sleeve  

D31593  Gasket  

D31595  Lantern Ring  

D31597  Packing Ring Set  

D31698  Key  

D32214  Packing & Seal Kit for B12828 Cylinder  

D32298  Valve Rod with Nuts - 7' 6  

D32565  Valve Rod Assy 8' 6 w/5 Nuts  

D32567  Paddle Rod 8' 2-3/4  

D32750  Gasket for Housing Bolt  

D32751  Bolt Gasket  

D33978  Bolt, Hex 1/4-20NC x 1/2  

D34000  Pump for Hydraulic Power Unit  

D34035  Spiral Segment, R.H. for 48  

D34988  Valve Rod, 7' 2-1/2 w/5 Nuts  

D36122  Wear Sleeve  

D37362  Spanner Wrench Nut ( New Style )  

D37434  Solenoid Valve Assembly (w/D37785 Coil)  

D37436  Solenoid Valve  

D37706  Wear Sleeve - Stainless Steel  

D37785  Coil for Solenoid Valve (D37434)

D38602  Spiral Segment, L.H. for 48  

D40580  Shaft Seal, 16 Red Rubber  

D40600  Shaft Seal, 14 Red Rubber  

D40862  Seal Kit for B12828 Cylinder

D40863  Piston Rod for B12828 Cylinder  

D40864  Piston for B12828 Cylinder

D79361  O-Ring (Galion Machine)  

E2512 B403 WRI   MS w/Ceramic, Blow Bar  

E4514 B403 WRI   Blow Bar, Martensitic Steel w/Ceramic  

ER-24-AC X250 WRI   Impeller, Hi-Chrome w/Ceramic (VSI-80 & 85)  

ER-24-CD  Impeller Shoe w/Ceramic Insert, Model 80 VSI  

EU-0151-HW   Eagle UM-15 Blow Bar, Martensitic w/Ceramic  

F0107-PGA   Pillow Block Bearing, 1-7/16  

HB-RFML-MS   Humboldt Blow Bar, LH-Martensitic Steel  

HB-RFMR-MS   Humboldt Blow Bar, RH-Martensitic Steel  

M56X4 MACHINED   Hex Nut used on Adjusting Rod  

M56X4 STANDARD   Hex Nut for Adjusting Rod  

OIL SAMPLE KIT   Kit  

PSXICONV1219   SXI Conversion Strip 1219 w/Pins  

W012CF051XT30  Wing Pulley 12 x 48